

Product (#)

20-5mm Washed



Wet Weight Split 1	1661
Dry Weight Split 1	1625
Moisture Content	2.2%
Wet Weight Split 2	1637
Dry Weight Split 2	

Sample #	#1 January 7 2025
Date & Time Sampled	Jan 7, 2025
Sampled By	BSG
Date & Time Tested	07-Jan
Tested By	BSG
Pit Location	Edberg

Sieve Size (µm)	Weight Retained	Fractured Weight	% Passing	Lower Limit	Upper Limit
28000	0	0	100.0	100	100
20000	0	0	100.0	85	100
14000	294	196	81.6	50	90
10000	539	401	48.0	25	60
5000	695	580	4.5	0	10
2500	57		1.0	0	5
1250	8		0.5	NA	NA
80	4		0.2	NA	NA
Pan	2				

Fractures (5mm +)	
Sieve Weights	1599
Fractured Weight	1177
2 Face %	73.6%

The data represented in this report is for the sole use of the client. Boden Sand and Gravel is not responsible, nor can be held liable, for the use made of this report by any party, or without the knowledge of Boden Sand and Gravel. This data does not include, or prepresent, any interpretation or opinion of specification compliance or

Reviewed By:

